Certificate of Test

This Certificate of Test is copyright. Reproduction of the
whole or any part thereof must not be made without the
express permission of Taylor Woodrow.

This Certificate and the results shown are based upon
the information drawings samples and tests referred to
herein.

Taylor Woodrow accepts no liability for any damages,
charges costs (including, but not limited to, legal costs)
or expenses in respect of or in relation to any damage to
any property or other loss (save for death or personal
injury occasioned by reason of any negligence on the
part of Taylor Woodrow) whatsoever arising directly or
indirectly from the use of any goods or materials referred
to in this Certificate of Test.
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2.1

SAMPLE DESCRIPTION AND ANALY SIS REQUESTED

one litre of Jotashield Penetrating Primer
i Topceeat Silk (sample no. 143007). No
ngs were given a unique sample number

The Materiais Testing Laboratories received
{sample no, -mOOb) and one litre of Jotash
Certificate of sampling was received. The ot
tor reference ')lft, oses ony

ited samiple was to be determinad.

The moisture vapour transmission rate of the o«
METHOD
Coating Appiication

The coating syslem was brush applied to previously characterised cartridge paper using a
weighing procedure to achieve the coverage rate required. One coat of Jotashield
Penelrating Primer was applied at rate of 135a/m” and allowed to dry for a minimum of 8
hours. Two coats of Jotashield Topcoat § .J e then applied, each at a rate of 105g/r m’
with a minimum drying period of 24 hours veen coats. Each subsequent coat was
app%i’n‘ at 9“'"’ lo the previous. The coe a'amp‘m was cured for 2-3 days in the

aboratory and then conditioned at 23+2°C 25a 680+5% Relative Humidity for & minimum
period of four w '-,:-,'xos prior {o testing

-

Determination of Moisture Vapour Transmission

The test was carr led oul in triplicate at 23:2°C for the coated specimen. Three discs
were sealed in Payne permeability cups such that both faces were exposed. The coated
face was exposed to a dry atmosphere (0% Reiative Humidity) and the other §
vapour (100% Relative Humidity).

est interval. Equilibrium conditions
ubsequent steady state flow of water

The test cups were weighed periodically ove:
were achieved after approximately 4 days :
/ApUUr was CL-J(,‘JI.AI&,\J irom the rate of weight ioss.

The diffusion cosflicient with respeci to water vapour for the coating {Du,-zu} was calculated
from the measured flux fr.Je‘ the cartridge papsr (g/m” 24hr) using Fick's faw of diffusion

(=Pl

and Crank’s ecuation.
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3. RESULTS

MOIST

:ECOATING SYSTEM

iS pecimen No.

Certificate of 1

URE VAPOUR TRA

est No. 7933

43007/5B

U4 | 1.41E+04

Noles
{i) The SL ~valus uivalent air la kness} is deper
i is calculated above for the mean of the measure
chiained rom a spare sa mDEC
i) D6 for the Cariridge Paper (thickness = 182um) is
&=y
cnrs
{1ii) I'he criteria an acceptable an

END OF CERTI

rbonation coating is for SD 1o be eq

FICATE

tashield Topcoat Silk

1.80E-05 j

d dry film

\NSMISSION RATE

=43007:DC

26.. 3
‘5,35E ""5

1.88E+

1.8

CJ
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wdent on film th
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Al-luttaim Tarmac  cllaojls pibanll

Laboratories Division ol paidd] aced

REPORT OF TESTS

) Jotashield Topecoat Silk White
DESCIPHON e et
Tested for &.... o (AEL PO Box 3671 Dubal, UA

Lab Ref. No - WR02-02473 (Sheet1ol2) ~  ~  Req. No. WQO2-00808

Date Received ;. 10.02.2002 .. .Date Reported.......omwun.93:03.2002

1.0 Introduction

Further to instructions received via a test requisition dated 10™ February 2002 from
Messrs Jotun (ULA.E). Al Futtaim Tarmac Laboratories Division have a tested a
product called as " Jotashield Topcoat Silk White" for light reflectivity compared
against uncoated concrete.

Client's Reference : Req. dt. 10.02.2002

AFTLD Sample No. ; W02-000808/01

Source ol Radiance : Electric Bulb (100 W)

Product Name : Jotashield Topcoat Silk White
Instrument for Detection : ISO-TECH 1LM 350 Digital Light Meter
Distance between radiance & sample : 40cm

Angle : 45"

2.0 Test Method

Test was conducted by using closed 'V' channels at 43¢ angle using 1ISO-TECH ILM
350 Digital Light Meter and the result was compared for coated concrete panel against
the uncoated concrete panel.

3.0 Application

Single coat of Jotashield alkali resistant primer was applied on the surface of the
concrete and allowed to dry for 2 hours. Then Jotashield Topcoat Silk White was
applied to give a dry film thickness of 230 microns. after 24 hours the light reflection
capacity was measured using Digital Light Meter.

Sample preparation was carried out by Jotun (U.AE /5« £

o This report shall ouly be reproduced o {yll. Approval of the iesting fabor 107y I8 12g
e Samples will be retained for & perind of one month only. anless otherwise s
o The test results relate oniy to the samples tested.

A

Al-Retmim Tarmac (Private) Ltd. Telephone: 3332201, Fax : 3332772, Telex : 4752
E-Mail - aftarmac @ emirates netae




Al-Riteim Tarmac Jlojl i gibhll

LABORATORIES DIVISION Sl BAL awd

WRO2-02473 (Sheet 2 of 2) 03.03.2002

4.0 Results

The coaling was tested using the light source and the reflection was measured at a
path length of S0cm. The reading was then compared against the control sample.

N . e _ . : S
Sample Description Reading at 50cm from | Light Reflectivity - %
sample (Improvement against
_ LUX uncoated concrete)
Jotashield Topcoat Silk White 3 [
(applied on concrete) 97.3 '
|Concrete (uncoated) 37

Note : The coating on the surface of the concrete was applied at a thickness of
approximately 250 microns.

5.0 Conclusion

. The sample of 'Jowshield Topeoat Silk White. when tested for light
reflectivity was found to have high value of reflectivity (1.UX) compared to
control samples (uncoated concrete), confirming superior reflectivity of the
coating against the control sample.

Mo

For Al Futtaim Tarmac (Pte) Ltd.
Laboratorices Division

Tested by: SKS Date tested 24.02.2002
Sampled by the client. certificate of sampling was not given.



_n_.l.h_n_" At JLs sle _,55..1.1L.
Al Ruttaim Bodycote o5

REPORT OF TESTS

Description On.. Sampic. of Jotashield Topumt Silk

Tested for Joum U.A.E. Lid., Post Box No.3671, Dubm UAE

Lab Ref No. WRO05-86706 (Page 1 of 1) Request No. WQO05-12297
Date Received | 14.11.2005 Date Reported  24.11.2005
Client's reference : Requisiion dated. [4.11.2003

Sample relerence : Jotashield Topcoat Silk

Manulacturer Jotun ULALE. Ltd.. Dubar, UA L

AFBMTS sample no. - WO03-012297/01

1.0 Introduction

Further to the test work instructions recerved [rom M/s. Jotun U.AE. Ltd.. Dubai. dated
14.11.2005, the sample of Jotashield Topcoat Silk provided has been tested for the
following by Al Futtaim Bodycote Materials Testing Services LLC:

20 Crack Bridgeability
I'est Mcthod  : In general accordance with ASTM C 836: 95

The concrete test block assembly was coated with Jotashield 'I'opcoal Silk to an
'1])pm\1m'm thickness ol 60 microns m two coats and air cured ‘@ 2312°C for 7 days.
After curing. the assembly was fixed on an extension and compression machine by
means of suitable clamps. The blocks were pulled apart at a rate of 3 2mm/hr until the
space between is .72 mm Then the open space was closed at the same rate. After this
movement the test assembly was examined for amy kind of cracks. loss of adhesion for
amy other type of failure

Test  Obseryation

No sign of cracks. loss of adhesion or any other

Crack Bridgeability |« 0.72 mm |tvpe of failure was observed after completion of the
g 3 3! I

up and down movement.

( A Ty
W . -
1 e
md of Al Futtaim Bm!_‘"i'u!c Ip Fatoals '
Materials Testing Services (L.1.C) 1|
Tested by - AR . Date tested 16 102005 - 23.11.2005 | R ———
\‘iillL‘lL\l w the chient. certificaie of xamphmz \\-h_ nol given, ) )
This report chall onh he reproduced i full, Approval of the testing laboratory ts required for 1)mhai repr odustion.
samples will be retamed for @ period of one month only. unfess otherwise requasted !
| The test results relate only Lo the samples tostad, o - i

AL FUTTAIM BODYCOTE MATERIALS TESTING SERVICES LLC

SBC BOX 34024+ DUBAL UAE « TEL 377 (0)4 3332201 FAX. + 071 {04 3332772+ E-MAIL | dubai lab@bodycote com « WEBSITE © www.middlzeast.bogycote.com, www booycole com
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SAMPLE DESCRIPTION AND ANALYSIS REQUIRED

i une litre of Jotashieid Penetrating Primer
eid Topcoat Silk (sample no. 143007). No
atings were each given a unigue sample

The Materials Tesiing Laboratories receive
{sample no. 143006) and one litre of Jolas
Certificate of sampling was received. The

number for relerence.

The carbon dioxide diffusicn coefficient was 1o ue determined in general accordance with
In-House Test Procedure TPY50/05/1356¢ lssue 1 and EN 1062-6: :2002.

METHQD

Coating Application

The coating system was brush applied to prev iously characterised porous plates using a
weighing procedure to achieve the Cove ; rate required. One coat of Jotashield
Penetrating Primer was applied at a rale of 135 g/m* and allowed to dry for a minimum of
& nours. Two coats of Jotashield Topcoal Sik were then applied, each at a rate of
105g/m*, with a minimum drying period of 24 hours between coats. Fach coat was
applied at 907 1o the previous. The coated somple was allowed to cure for 2-3 days in the

¥ ditioned at 23=2°C and 60+5% relative humidity for & minimum
“ to festing.

iaboratory. and th
eriod of four wesks pri

Determination of Carbon Dioxide Diffusion Resistance

as sealed in a circular stee! rig such that the

ated a. Carbon dioxide (15% in oxygen} at @ known
presst ;“:l:: ~oated face of the plate and helium gas was
pa sressure and flow rate. The helium gas

ssed rthe opposit e
stream was continuously m,nti'jfﬂd by gas pmatography to analyse for carbon ¢ dioxide.
Equilibrium conditions were achieved afte roximately 24 hours and the steady state
flux of carbon dioxide was then caleulated irom the percentage of carbon dioxide in the

nelium stream and the flow rate of this gas.

The :ﬁifa‘usiurz -::osefﬁciei\z tor carbon dioxics (Dco)) Is calculated using Fick's Law of

Diffusion and
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3. RESULTS

The resulis of the analysis are tabulaled below.

Carbon Dioxide Diffusion Resistance

Coating Jotashield
Topcoat Silk

TW Specimen No. 143007/3

Do, (em?s-') 2.44E-08

L-value 6.66E+06

R (m] 626

Selem) 156

Mean Dry Film Thickness (i 94

Daig of Tesi 0¢ December 2005
Noles:

R (eguivalent air layer thickness) and St (equivalent thickness of concrete) are
dependent on the film thickness and are caicu iated here for the dry film thickness (DFT}

present on the test specimens.

-

Dco. and the diffusion s‘e?i%ia“ce coefficient (j-value) are calculated using the mean DFT
measured on a spare unused specimen.

I I R R e T e
Do, for an uncoated plate is 1.U X 107 cm's

) 8. is calculated assuming = concrete where the p-value has been
estimated as 400.
Kiopfer criterion for effeclive a ati-carbonation coating is R greater than 50 metres.

_END OF CERTIFICATE _
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Laboratories Division Sl paial] avud

REPORT OF TESTS

Sample of Jotashicld Topcoat Silk 07

o 11 R ————— e

~ Jotun Paints . PO Box 3671. Dubai. UAE

Tested for
Lab Ref. No & WRO01-10442 (Sheet 1 0f2) ~  RequestNo WQO1-03824
Date Received :00.05.2001 . .. Date Reported . ... }403.2001
Client's ref. : Req dtd 05.05.2001
Sample no. : W01-003824/01
1.0 Introduction

2.0

One sample of "Jotashield Topcoat Silk 07 " was delivered to Al Futtaim Tarmac
Laboratories Division by the client on 06.05.2001.

A request was made to carry outa mix in the laboratory . using the proportion and
mixing procedure provided by the client and carry out the following test.

1.1 Tensile Strength
1.2 Elongation at Break

The laboratory mixing of the 'Jotashield Topcoat' and specimens preparation for the tests
were carried out on 06.05.2001. The specimens were air cured at laboratory conditions
of 20 + 2 °C for 7 days

Results

Results are given on the attached sheet

o This report shall only be reproduced in {ull. Approval of the testing laboratory is required lor partial reproduction.
« Samples will be retained for a period of vne month oaly. unless atherwise reguested.
o The test results relate only to the samples tested.

AlRarmim Tarmac (Private) Ltd, Telephone: 3332201, Fax : 3332772, Telex : 47523 tarmac em, P.0. Box 1811, Dubai U.AE.

E-Mai!  aftarmac @ emirates net.ae

IS0 8002 “In -




Al-futtaim Tarmac Il jls gibnll

LABORATORIES DIVISION o)k
WRO01-10442 (Sheet 2 of 3) 14.05.2001
Results

2.1 Tensile Strength

Test method - Test was carried out in accordance with ASTM D 412 : 1991

SPQCE;'le}'TAAg-erSi- ‘Max. Fail Load | Tensile Strength Average |
No. (kN) (N/mm?) Tensile Strength |
A 1 | o E (N/mm®) ‘
b O 0.0 275 o
2 7days 1.0 | 3.06 2.86
N Y I 2.78

2.2 Elongation at Break

Test method : Test was carried out in accordance with ASTM D 412 : 1991

I Specimen | Age of Test Elongation Average Elongation i

No. (002) ("/3) ;
1 1 52 | |
1 7 days i 50 51

I I I |

. \

C_ _“kir\"\ v N o>

For Al Futtaim Tarmac (Ptey Ltd.
Laberatories Division

Tested by : AR. Date Tested : 13.05.2001



Supplement to Certificaie of Test No. 5388
dated 16™ February 1999, change of product name.

This Certificate of Test is copyright. Reproduction of the
whole or any part thercof must not be made without the
express permission of Taywood Engincering.

This Certificate and the results shown are based upon the
information drawings samples and tests referred {o herein,
Taywood Engincering accepts no liability for any damages,
charges costs (including. but not limited to. legal costs) or
expenses in respect of or in relation to any damage to any
property or other loss (save for death or personal injury

occasioned by reason of any negligence on the part of

Taywood Engineering) whatsocver arising directly or
indirectly from the usc of anv goods or matcrials referred o
in this Ceruficate of Test.
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/ Titlc:

JOTUN UAE. LIMITED
JOTASHIELD TOPCOAT SILK

Determination of Water Sorptivity

\Ceniﬁcatc of Test No: 6431

Clicnt’s Name & Address:

Jotun U.A.E. Lid

PO Box 3671

Dubai

United Arab Emirates

Our Refl: NOS6/SPJ/JM/1154
TEL Job No: 6729

Your Ref® -

Date: 18" October, 2001
Date Sample(s) Received: 24™ June, 1997
Sample(s) Received From: Mr S Mathew

Sample No(s): 122815

Tested By: ...... See Certificate of Test No. 3388 ... ;

Authorised By: \[ Y ... ATBlake
o ~

Job Title: Manager, Analvtical Laboratories

for

TAYWOOD ENGINEERING

CONSULTANTS IN DESIGN AND TECHNOLOGY

Technology Division

345 Ruislip Road, Southall, Middlesex, UBI1 2QX
Tel No. 020 8578 2366 Fax No. 020 8575 4215
Registered Office Southall  Registered No. 1090601 England

TEL




Tavwood Engineering Certificate of Test No

i. SAMPLE DESCRIPTION
Owne litre of Jotashield Topeoar Stk Sample ol 122813,

2. ANALYSIS REQUESTED

1
1.

Fhe Analviical Lt

N L e oo o e i ey e .
an uncnaled reference concraie shce.

4

3 METHOD

31 ‘reparation
One slice was cut from o standard conerete core fapproximately 100mm diameter and Stmm
thicknessy, dotashicld Topeoat Silk was bru
using i wetghing procedure 10 obtain the cove
a rate of 12,61 vlewing 6 hours between each coat. The second coat was
90" 1o the tirst coat.
S [ R SRS cr= e . S et ol s
[ ne coated spectmens were (el (o -cure or 2-»
232 and 6025% R for & minimum period of 4 weeks pri
32 Waler Sorpiivity

Water sorplicn lesting was caried oul 0 accordance. with

. 6451

Page 2 of 4

argtorics were requested Lo determine the water sorpiivity ol a coated and
13 -

anplied onte one surface of twe of the siices

rate required. Two coats were applied at

v in the laboratory and then conditioned at

g

Or 10 1esting.

[n-Hotse Test Procedurs

-
AGTMOS/01 Issue 1. Care was taken 1o ensure that the sample was not immersed above the

leviel of the coaling,

4. RESULTS

ples T 1o s

. 1 “ " -
are detailed

4.1 summary af Results

Table 1

SAMPLE TEL: e
SAMPLE NO.

-SORPTIVITY
. mm/min”

| o 2 ¥ o W , { _|':-'
. | = - !
i ;
b g !
A AR § L [T L i
l | - .

The content of this Certificate of Test was orivinally presenied
¢ ol Test {No. 5388) has been abterod

rom the arieinal Certd

| under a different product name. Naothing else




Taywood Engineering

Certificate of Test Xo. 6431

ace 3 of d

Sample: Jotashield Topeoar SiK Coated Conerere 12281271 Test Date: 19 September 1947
Awe al fests NOA Fested Byt Harjir Jobal
Cross Seetional Arvean (v 7703 T Sample Weight (Wdin 854,79
Notes: dotashield Topeens Sk (Conimy) Table 2
MEASUREMENTS ITME "T" (mins) I
I—— - o
i 30) 60 | 120 240
Wkl Gt Wiqey W G §36.04 | 83649 83040 83772 |
..... — e e = A NI
| £ o ; yic Wil = S e . --\.~“
i Wi Wd e (s 25 o B 24 e Zids
immTmmtd LG . 022 | 0.8 LB ‘
T 8 et ~ =z b T ; - !
t (VR ir | AR Pl S B R 0V 15 40
’ | |
f R T T — TR TR
{1, 0.1 0 | i, A |
| i |
PlEi ] RISE | b 0.1 (i1 g i
i | e ot
i given Jistanee | .1 0.1 il 0.] "
; [ T F ma T oms b oamn
frann cach face | 1 i {11 il Ly !
i = [ ] : .
fio | i 0.1 | 0.1 ] 01 l
| 3 L
MmO .1 0.1 0.4 0.1 i SR
L — , LS.
pRIATE b 0.8 | <01 i | owi |
+ == — - SRR, mpeay .
] | i .
- Latimin 0 i 11 oy w1 ¢, { .
| [ ot . So.b | =0 | <h = |
L e e ey e O e . ey ! MU . S
W . . )
N e is — =} n i o waler sorpion
z
RESULTS SORPTIVITY = 0.03 muvmin’
i
o
a o { 14 16 PE

Uhe content of this Certificate of Test was nriginally presented w

———— e e T

ider a different product name. Nothing eive
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Sample TErefercnee conorete Test Daier 19 September 1997
Aeeat Testt - : Fested By: Harjit Johal
{ross Sectional Arean (AL 7796 2mm” sample Weight (Wdy Q03 23

Tahle 3

I 1 53 B LT i
Notes: TEL Reference Conerele

= e = — 1

i 5 i il 200 | 240 |

4 L s r S N

L wd | o742 | 9h | 90034 | 910,39 185 | 91303 |

| S L L I
! | 216 43 2111 s6 I | 870 |

| pimo nim LU e G534

S R — — - - | B
b4 Vo) P 224 L 48 | T 10.95 549 |
SPPTSTDUS) VPO N - S — ctprs el U AR EUR—
1] (A3 3 i i i i ! it $
i
- = 5 SR S S|
PG HT WS 7 i 7 7 I I :
i it e 7 = | 5 -
U 2PVOR GISEAReS i ] i
| N, SO —
e ¥ = - - |
from cach face i 3 3 E i

() Ttz |0 o | i 5

15 SORPTIVITY = 0. 1} mm/nu e

5 10 20 Gl 120 240 mn

num

P {m? !

i

END OF CERTIFICATE

Hivate of Test was originally presented under a different product mame. Nothing else

The content of this {1
ieate of Tost (No. 5388) has been altered.

froms ihe original {eeiild



Certificate of Test

This Certificate of Test is copyright. Reproduction of the
whole or any part thereof must nct be made without the
express permission of Taylor Woodrow.

This Certificate and the results shown are based upon
the information drawings samples and tests referred to
herein.

Taylor Woodrow accepts no liability for any damages,
charges costs (including, but not limited to. legal costs)
or expenses in respect of or in relation to any damage to
any property or other loss {save for death or personal
injury occasioned by reason of any negligence on the
part of Taylor Woodrow) whatsoever arising directly or
indirectly from the use of any goods or materials referred
to in this Certificate of Test.

the:

Q?ertificate of Test No: 7948
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JOTUN UAE Ltd
Jotashield Topcoat Silk

Determination of Liquid Water
Transmission Rate

Client's Name & Address:

Mr S Mathew

Jotun UAE Ltd LLC

Al Quoz Industrial Area
PO Box 3671

Dubai

United Arab Emirates

Qur Ref: 1.64.12/IKJS

TW Job No: T498-3FY4

Your Ref: Fax dated 9 Oct 05
Date: 19 January 2006

Date Sample(s) Received: 24 October 2005
Sample(s) Received From: Jotun UAE Ltd

Sample Nofs). 143007
Ao
Tested By 0 . K J Stagg
i7" 0
! ,l‘-{' L
Authorised By: ... AW 5= .......AT Blake

i

Job Title: Manager, Materials Test Laboratories

For
Taylor Woodrow Technology

Stanbridge Road, Leighton Buzzard, Bedfordshire,
LU7 4QH

Tel No. 01525 859111
Registered Office VWatford
England

Fax No. 01525 859112
Registered No.1090601

S

Taylor Woodrow
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SAMPLE DESCRIPTION AND ANALYSIS REQUESTED

One litre of Jotashield Topcoat Sikk (sampie no. 143007 and one litre of Jotashielc
,melra"ng Primer (sample no. 143008} received by the Matenals Tesling
Laboratory. No carlificate of sampling was

The liquid-water iransmission rate of the coating system was o be determined.
~N

METHOD

Coating Application

riar slab approximately 15‘} x 150 x 20mm
sge rate required. One coat of Jotashield
&d 'm* and allowed to dry for a minimum of
8 hours  Two coats of Jm shield 'opc*"". ik were each applied at a rate of 105g/m”.
with a minimum dryrnj nariod of 24 hours hetween coats. Each coat was applied at 80 "to
ihe previous.

The coating system was brush applied to a i
using a weighing procedure (O achisva '{he g
Penetrating Primer was applied at a rate C

Befora conditioning the reverse side and edo

s of the iest specimens were sealed to
was allowed to cure for 2-0 d in the

prevent water .'nu.ubs The coated sam 3 days in the
laboratery and then :m’wo“uu at 23=2"C and 60+5% relative humidity for a minimum
period of three weeks prior to testing

Determination of Liquid-Water Transmission Rate

The samples were conditioned and tested in tislicate in accordance with B3 EN 1062-3
arnishes — oa :-.“‘:g materials and "-'\'Hmﬁ ayswmo for exterior masonry and
art 3: Determination and clas 2ton of liquid-water transmission rate.

painis and v
sonerete —

.’.]
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3. RESULTS

LIQUID-WATER TRANSMISSION RATE OF
JOTASHIELD TOPCOAT SILK

i‘cn'ent Iqentification | TW Sample No. | Liquid-Water | Classification
- ‘ Transmission Rate|

:., szl?o.s)

Jotashield Topcoat Silk | 143007/14 | 0.01 Low

Jotashied Topcoat Sk \ 143007/15

0.01 i Low

0.01 ' Low !

Uotashield Topcoat Silk

143007/16

DFT of coating: 9dpm

Date iested: 18=19 January 2008

€5 The raduction in water absorption for the Joiashield Topcoat Silk coating was
calculated to be 89.9%.

(i) Classification in accordance with EN 1054
l_ic;ui::'!v-'vVater T“z-ans'missi;:-h Rate (w)
| o _{kgim*h™)

| | ini t\F > 05

im) a 0.4 -058

<01

" Classification |

I (ms

1 Ffi
| i {low]

_END OF CERTIFICATE



Supplement to Certificate of Test No. 5679
dated 26™ July 199Y. change of product name.

This Certificate of Test is copvright. Reproduction of the
whole or anv part thereof must not be made without the
express permission of Taywood Engincering.

This Certificate and the results shown are based upon the
mformation drawings samples and tests referred to herein.
Taywood Engineering accepts no liability for any damages.
charges costs (including. but not limited to, legal costs) or
expenses in respect of or in relation to any damage lo any
property or other loss (save for death or personal injury
occasioned by reason of anyv negligence on the part of
Taywood Engincering) whatsoever arising  directly  or
indirectly from the usc of anyv goods or materials referred to
in this Certificate of Test

Page 1 of &

Title:

™

JOTUN U.A.E. LTD

Determination of Chloride lon
Diffusion Resistance of Jotashield
Tep Coat Silk z_

Qﬁiﬁcalc of Test No: 6428
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